
  

9 OPERATIONS AND MAINTENANCE 
This chapter summarizes the programs and procedures used to ensure the safe and reliable supply of 
potable water to District customers.  It describes water system management and personnel, operator 
certification requirements, system operations, supervisory control and data acquisition (SCADA) and 
telemetry systems, asset management, the emergency response program, safety procedures, the 
cross-connection control program, the records keeping and reporting program, design and 
construction standards, and any recommended improvements. 

9.1 Water System Management and Personnel 
The District is guided by a Board consisting of three Commissioners who are elected by the public and 
[...]
Reservoir. Current power rate structures include both a demand charge and a usage charge. The 
demand charge is a monthly lump sum cost applied to each billing period.  Demand charges are 
established by applying a rate to the highest level of power use during a month. Rates for demand 
charges vary throughout the year and are lower during the months of April through September.  
Also, demand charges for the months of April through November are at least 60% of the highest 
demand charge incurred during the previous months of December through March. As a result, 
diverting water from the Skagit River during the months of December through March creates 
monthly demand charges for the following months of April through November regardless of the 
amount of power used during these billing periods.  

In addition to the demand charges that the District is required to pay, there are constraints 
established on the use of the pumps based on Puget Sound Energy’s (PSE’s) ability to provide 
adequate power.  The District’s agreement with PSE says that the District can use 3 of the 5 pumps at 
the SRD at any time.  In an emergency situation when more than 3 pumps are required, the District 
can utilize 4 or 5 pumps by providing advance notification to PSE of the increased electrical demand.  
However, if the District would like to have regular use of 4 or 5 pumps, then an upgrade to PSE 
facilities will be required at the District’s cost.  At the current time, the regular use of 4 or 5 pumps is 
not anticipated during this planning period, so the District has not budgeted for any upgrade to PSE 
infrastructure.  The District will continue to monitor the pump usage and the electrical demands and 
notify PSE if there are any changes to the operating scenarios. 

9-12 Skagit PUD Water System Plan 
 August 2014 



  

As discussed in Section 8.3.2.2, when individual stream turbidities exceed 5 NTU or color exceeds 35 
color units, water from that stream is typically not diverted into Judy Reservoir.  And conversely, if 
the Skagit River water turbidity exceeds 10 NTU, it is not pumped into Judy Reservoir.  With the 
multiple sources available, the NTU and color criteria usually allow the District to select a source that 
is suitable. 

As a result of the conditions described above, the more cost efficient source water from the streams 
is maximized in accordance with instream flows and water quality parameters. Each year, the District 
analyzes climate and snowpack forecasts to calculate an estimate of the potential diversions 
available from the streams during the upcoming rainy season. Estimated stream diversions and 
system demands are used to forecast diversions from the Skagit River and establish target elevation 
levels for Judy Reservoir. Diversions from the Skagit River are then scheduled during the least costly 
periods of the year (April through October) to achieve these target reservoir levels. These forecasts 
are revisited and adjusted on a monthly basis throughout the year.  Figure 9-4 is shows an example 
of how the Judy Reservoir water level is managed for any given year, using 2013 as the example.  The 
graph shows the actual water level at the reservoir and the actual volume of water taken from the 
streams and from the Skagit River.  In this case, the graph shows the state of the reservoir in August, 
so the water level is dropping during the high demand part of the year.  At this point, the District 
plans to divert water from the Skagit River to raise the level in the reservoir because this is the least 
costly time of the year to perform this task.  The graph also shows the point at which it is planned to 
stop diverting water from the river and start taking water from the streams.  The goal during the last 
half of the year is to raise the forecasted water level in the reservoir to begin the cycle over again the 
following year. 

 

Skagit PUD Water System Plan 9-13 
August 2014 



Figure 9-4.  Reservoir Management Plan Using 2013 as an Example 

MAINTENANCE 
Routine, preventative maintenance of the water intakes is essential to their long-term efficient 
operation. Routine inspections provide opportunities to identify other maintenance needs before 
they become catastrophic problems. Other routine maintenance measures that District personnel 
perform are listed below. 

Daily: 

• Clear primary diversion racks

• Adjust valves to targeted flows

• Record staff gage and flow measurements

0

5

10

15

20

25

30

35

40

45

50

430

435

440

445

450

455

460

465

470

1/1 1/29 2/26 3/25 4/22 5/20 6/17 7/15 8/12 9/9 10/7 11/4 12/2 12/30

Di
ve

rs
io

n 
Vo

lu
m

e 
(m

ill
io

n 
ga

llo
ng

s 
pe

r d
ay

)

Re
se

rv
oi

r E
le

va
tio

n

Stream Diversions River Diversions

2013 Reservoir (Actual) 2013 Reservoir (Forecast)

Max/Spill Level

9-14 Skagit PUD Water System Plan 
August 2014 



  

• Test for turbidity and color  

• Check diversion intakes 

• Measure intake flow 

• Read the stream gages 

Weekly:  

• Three times per week scour/air burst Skagit River diversion intakes 

• Check security / status of locked access gates 

• Check road and drain culvert integrity 

• Measure A & B dam drain weirs 

Monthly: 

• Measure A & B dam piezometers 

Bi-annually: 

• Clear Gilligan Creek diversion rack 

Yearly: 

• Perform road and culvert maintenance as necessary 

Other:  

• Mow grass areas 

• Maintain vegetation on dam 

• Repair erosion 

• Monitor damage from wildlife 

• Dredge reservoir  

• Dredge intake 

9.3.1.2 Treatment Facility 
The Judy Reservoir WTP is a direct filtration facility placed in service in 1990 and expanded in 2006.  
This section summarizes more detailed documents on operation and maintenance of the WTP, and 
includes them by reference.  These documents include the Skagit Water Treatment Plant Operations 
Manual (CH2M HILL 1990) and Water Treatment Plan As-Builts, CO-3234 (CH2M HILL 1990 and 
2007).  As shown in Table 9-3, the WTP has a treatment capacity of 24 MGD with a peak hydraulic 
capacity of 30 MGD.   

Skagit PUD Water System Plan 9-15 
August 2014 



 
 
 

Table 9-3.  Water Treatment Plant Capacities 

Design Flow Treatment Capacity 24 MGD 

 Hydraulic Capacity 30 MGD 

Flocculation Retention Time 17 minutes 

 Number of Trains 2 

 Basins per Train 4 (8 total) 

 Basin Length 18 feet 

 Basin Width 18 feet 

 Basin Depth 16.4 feet 

 Flocculators per Basin 1 (8 total) 

 Flocculator Energy Input (max) 70/sec 

Filters Number of Filter Beds 8 

 Loading Rate Capacity 6.0 gpm/sq ft 

 Filter Area 500 sq ft 

 Filter Height 24.5 ft 

 Height to Backwash 9.5 ft 

 Four Old Filters 

 Media 3 feet anthracite 
1 foot sand 

 Underdrains Low Profile Stainless Steel 

 Backwash System Air Scour Blowers 

 Design Loading Rate 2-5 SCFM/sq ft 

 Blower Capacity 2,500 SCFM @ 6.3 psi 

 Blower Power 100 Hp 

 Four New Filters 

 Media 
18-inches anthracite 
1 foot sand 
18-inches gravel 

 Underdrains Ceramic Block Underdrains 

 Backwash System Hydraulic Nozzle Sweeps 
 

  

9-16 Skagit PUD Water System Plan 
 August 2014 



  

FILTRATION PROCESS 
In general, the raw water impounded in Judy Reservoir flows by gravity from one or more gates of 
the intake tower in Judy Reservoir to the raw water pumping station (see Figure 9-5 below).  The raw 
water is disinfected with chlorine dioxide (ClO2) and pumped up to the control building; carbon 
dioxide and coagulant aids are also added at this stage.  The water flows through an in-line static 
flash mixer to two 2-stage flocculation basins.  The water flows from there to the filter basins.  There 
are four filter basins, 500 square feet each, utilizing a high-speed filtration process through coal and 
sand filter media.  The filtered water is disinfected again with chlorine and flows by gravity to three 
finished water reservoirs (clearwells) near the WTP; these include one steel 3-MG tank and two steel 
1.22-MG tanks. Caustic soda (NaOH) and ammonia (NH3) are added before the clearwells to produce 
a chloramines residual.  Finished water from the clearwells flows by gravity down the transmission 
lines to the distribution system and the District’s customers. 

Use of the WTP filters is alternated to maintain finished water production and backwashed regularly 
to remove suspended solids, including microorganisms, which are trapped by the filter media.  The 
filter backwash water is diverted to the backwash water recycle basin; filter-to-waste water is also 
diverted to the recycle basin.  Two recycle pumps send the backwash and filter-to-waste water from 
the recycle basin to one of two 19,000-square-foot settling lagoons.  The majority of the water from 
the lagoons is decanted back to Judy Reservoir and the backwash solids remain. The District 
contracts for the solids to be removed and disposed of off-site. 

 

  

Skagit PUD Water System Plan 9-17 
August 2014 



 
 
 

 

 

 

This page intentionally left blank. 
 

 

 

9-18 Skagit PUD Water System Plan 
 August 2014 



Overflow

Backwash Service

STATIC
MIXER

PUMP STATION

LAGOONS

RECYCLE 
BASIN

FILTERS

COAL
SAND

GRAVEL

RESERVOIRS

First
Stage

Second
Stage

Ra
w W

ate
r

JUDY 
RESERVOIR

Filter and Backwash Waste

Raw Water

Overflow Decant

Overflow To Retention Basin
and Natural Drainage

To Mt. Vernon
and Sedro-Woolley

Plant Effluent

Recycled Backwash
Waste

FLOCCULATORS

Chemical Application Point
Caustic

Ammonia
Chlorine

Chemical Application Point
Caustic

Ammonia
Chlorine

Chemical Application Point
Caustic
Ammonia
Chlorine
Chlorine Dioxide

Backwash Flow
Control Valve

Backwash
Meter

Chemical Application Point
Chlorine Dioxide

Raw Water
Meter

Raw Water
Flow Control

Valve

Chemical Application Point
Coagulant Polymer

Alum
Caustic

Chlorine
Chlorine

Chemical Application Point
Coagulant Polymer
Caustic
Carbon Dioxide

Chemical Application Point
Ammonia 
Filter Polymer
Chlorine

Filter
Influent

Figure 9-5

Water Treatment Plant Process Schematic

¯ 2013 Skagit PUD Water System Plan
Coordinate System: WA State Plan North, NAD83 Not to Scale





  

STAFFING 
The WTP is semi-automated to allow for unattended operation, although there are operators on-site 
24 hours per day, 7 days per week.  Operators work in three shifts: 

Day Shift – The Day Shift Operator is directly responsible for the WTP operation while on duty.  
The Operator must collect all pertinent readings and perform all lab checks, dosage checks, 
equipment inspections, routine operations and maintenance, and other tasks as assigned.   

Swing Shift – The Swing Shift Operator is directly responsible for the WTP operation while on duty.  
The Operator must collect all pertinent readings and perform all lab checks, dosage checks, 
equipment inspections, routine operations and maintenance, and other tasks as assigned.   

Night Shift – The Night Shift Operator is directly responsible for the WTP operation while on duty.  
The Operator must collect all pertinent readings and perform all lab checks, dosage checks, 
equipment inspections, routine operations and maintenance, and other tasks as assigned.   

The operator on duty is required to completely fill out the Weekly Operator Checklist for his or her 
period of duty, record all chemical feed data, record all completed maintenance tasks in equipment 
logs, calculate and log CT at the end of the shift, and record a brief description of shift events on the 
daily calendar. 

The WTP Superintendent schedules work shifts, oversees the day-to-day operation of the WTP, and 
assumes operator duties as scheduled.  The control building at the WTP is centrally located, allowing 
operators to control and monitor WTP functions and receive WTP alarms.  The control system 
includes trending software to log data regarding WTP processes and production.   

The WTP control system is the basis for the District's supervisory control and data acquisition 
(SCADA) system, providing monitoring and alarm indication from remote water facilities, remote data 
logging, and control of specific functions at the remote sites.  The SCADA system is discussed in 
Section 9.4. 

MAINTENANCE  
The operations staff members at the Judy Reservoir WTP conduct routine preventative maintenance 
and repairs to the assets at the raw water facilities and the plant.  These activities, along with 
staffing, are recorded in a daily log.  Some of the more common preventative maintenance includes 
the activities listed below. 

Daily: 

• Check water service pumps and backwash filters 

• Record chemical usage 

Skagit PUD Water System Plan 9-21 
August 2014 



 
 
 

• Verify that chemical feed calibration is correct 

• Calibrate process control analyzers 

• Inspect pump and check lubricants/fluid levels 

• Maintain facility and grounds 

Weekly: 

• Calibrate turbidity and pH meters 

• Fill bulk chemical needs 

Monthly: 

• Change lead/lag chemical feed systems and service pumps 

Quarterly: 

• Run-test the backup generation equipment 

Bi-annually: 

• Inspect and clean media 

• Inspect filter bed scour system 

• Inspect heating, ventilation, and air conditioning (HVAC) system filters and belts 

Yearly: 

• Dispose of sludge  

• Perform major servicing of raw water pumps 

• Perform major servicing of diesel generators and engines 

• Rebuild chlorine and chlorine dioxide generators 

• Perform maintenance on air compressor 

9.3.2 Transmission and Distribution 
Transmission and distribution account for the reservoirs, pumps, valves, and pipes that supply the 
District’s customers. The daily tasks relating to these operational functions are distributed between 
the District’s Operations and Engineering divisions.  

9-22 Skagit PUD Water System Plan 
 August 2014 



  

The Operations Manager supervises four Distribution Operators and the Water Quality Program 
Coordinator to help maintain the distribution system.  The Operations Manager is responsible for 
operations and maintenance of the District’s mechanical systems, reservoirs, pressure control valves, 
and interties.  

The Construction Superintendent, who reports to the Engineering Manager, supervises 12 
construction workers and the Construction Foreman.  The Construction Superintendent is 
responsible for overseeing construction projects, for maintaining hydrants and mains, and for 
exercising valves.  

9.3.2.1 Piping and Valves 
The distribution piping network is described in Chapter 2.  Refer to Chapter 2 for detailed 
information regarding the system and age of pipes.  

The 12 construction workers are typically sent out in two groups: one group of 8 that is responsible 
for the construction of new water line replacement projects, tie-ins to the existing system, and other 
larger projects; and one group of 4 that is responsible for leak repairs, meter service installations, 
and other maintenance-type projects.  The District has typically installed new water lines throughout 
the year, even in the winter during inclement weather. 

The District is in the process of implementing a Computerized Maintenance Management System 
(CMMS) that will utilize a software program called Cityworks.  This program will help the District 
implement and coordinate a maintenance program for the distribution system involving 
maintenance duties such as valve exercising, valve repairs, raising valve boxes, and the overall 
identification of the status of the distribution system.  These duties will be planned for the winter 
months when the construction of new water lines is not efficient or practical.  The Operations 
Manager, the Engineering Manager, and the Construction Superintendent will coordinate the efforts 
of the 12 construction workers, along with the Distribution Operators, to perform the preventative 
maintenance planned through the CMMS. 

Legislation has recently passed at the state level that places all fire hydrants under District 
ownership.  As a result, maintenance of the fire hydrants will also be included in the duties for the 